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Surmmary Of WARRES No's. 136016 & 138018
Including Cpinion OFf Compliance With The
Requirements For A Class 0 Surface
Az Defined In Paragraph A13¢h)
0f Approved Document B,

{2000 Edition incorporating 2002 Amendments)
Fire Satety’, To The Building Reguistions 2000

Sponsored By
Kingspan Insulation Manufacturing BY
Posthus 28

£668 ZG Dodewaard
The Netherlands

To assess the results of tests to BS 476:Part 6:198¢ and BS 478:Part 7:1897, obtained
on specimens of a product gnd o provide an opinion of compliance with the
requirements for a Class O surface, as defined in Approved Document B to the Building
Regulations 2000,

Specimens of 4 product have been tested in accordance with the fest methods specified
in BS 476! Part 62 1288 'Method of test for fire propagation of products’ and BS 476 Pan
7. 1997 ‘Surface spread of flame iest for materdals. The results of the tests are fully
reported in the test reports WARRES No's. 138018 and 136018,

This summary tast report has besn prepared at the request of the sponsar and relales
the resulie of the lesls to the requirsments for a Class § surface of a material or
composite product, as defined in peragraph A13(0) of Approved Document B, Fie
Satety’, to the Building Raguations 2000.

This summary should be read in conjunciion with, and not accepted as a substitute for,
the lest reports WARRES No's. 138016 and 138018. Those test reports may include
additional information which may boe relevant to the assessment of the poleniial fire
hazard of the product.

Description OF Test Sgécimeng

The dascription of the specimens given below has besn prepared from information
providad by the sponsor of the tests. Al values quoted are nominal, unless tolerances
are givan,

The product was “Kingspan Kooltherm DL 20007, o CFC and HCEC free phenolie
foam having a thickness of 30mm and a density of from 35 to 45 kg/m?®, with an
aluminium foll laminate bonded to one face utilising a flame rstardant grade
polyethylene adhesive, and a glass tissue bonded to the other face.

The sponsor stated that the aluminium Toll laminate complied with the
reguirements for a Clags "0 surface as defined in paragraph A13(b) of Approved
Document B, “Fire Safety”, to the Building Regulations 2000,
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Al the spacific recuast of the spensor, further details of the composition of te produet
have net been inciuded in this product description, however, additiona! details have
been provided and these details are held on our confidential file relating o this
irnvestigation,

The specimens wers supplied by the sponeor. Warrington Fire Research Cenlre was not
involved in any selection or sampling procedure.

The spscimens were mounted in the test postions such that the aluminium foil face was
exposad 10 the healing conditions of the tests,

Resulls Of Tests

The foliowing results were obtained for the specimens, which were tested,

BS 476: Part @: 1889~

Fire propagation index, | = 95
subindex, i = 5.1
subindeax, 1, = 4.0
subindex, i = (.4

Class 1 surface spread of flame

The test rasults relate only 1o the behaviour of the test specimens of the produst under
the pariicyiar conditions of the test, they are not intended o be the sols criterion for
assessing the potential hazard of the oroduct in use.

We consider the results of the tests detailed above demonstraie that the product, as
ested, complies with the fequirements for Class 0, as defined In faragraph A3} of
Approved Documant 8, ‘Fir_s Balety, to the Bullding Regulgtions 2000,

This opinion is based on the requiremnents of the Bullding Regulations at the date of this
report. | the Bullding Regulations are reviged or amended in any way subsequent o
that date, care musi be taken to ensure that this opinion is not invaiidated by those
revisions or amendments.

The wvpinion has besn formulated pr e assumption that ‘e Spagimens  are
representative of the product in practice. Warringten Fire Hesearch Cantre was not
nvolved in any sampling or selection procedures which would confirm this or In any audh
iesting which would orovide sonfidence in the consistency of the product in the sefs

wrringion
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This report ray only be reproduced it full, Fxtracts oF shrid
without permig

gements shiall not be Dublished
Ston of Warrington Eire Research Cente

Hesponsible Officar

J COAKLEY P ELYTHGOE
Technical Officar Fosting Manager
Reaction to Fire Testing

Reaction o Fire Testing
for and on behair of .
WARRINGTON BinE RESEARCH CENTRE

Date Of fssue: g December 2003
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